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Project no.: 132075-5

1 GENERAL INFORMATION

1.1 Testhouse Info
Name : Nemko AS
Address : Nemko Kjeller

Instituttveien 6, Box 96
N-2027 Kjeller, NORWAY

Telephone : +47 64 84 57 00

Fax : +47 64 84 57 05
E-mail: comlab@nemko.com
FCC test firm

registration # : 994405

IC OATS registration #: 2140D-1
Total Number of Pages: 29

1.2 Client Information

Name : Fender Musical Instrument Corporation

Address : 8860 E, Chaparral Road Suite 100, Scottsdale, AZ 85250-2610
USA

Telephone : -

Fax : -

Contact:

Name : Larry Clauss

Telephone : +4803675203

E-mail : Iclauss@fender.com

1.3 Manufacturer ( if other than client)
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TEST REPORT
FCC parts 74H.861
Project no.: 132075-5

2 Test Information

2.1 Test Item

Name :

Passport Executive TX

Model/version :

PR692

Serial number :

/

Hardware identity and/or version: | MPR
Software identity and/or version : |/
Operating frequency: Chl-Chl6

Switching range:

672.000 — 696.00MHz

Allowed band :

614.000 — 806.000MHz

Emission designator :

150KF3E

Tuneable Bands :

None

Number of Channels :

16

Operating Modes :

Transmitter

Channel bandwidth:

200kHz

TX data rate:

/

Type of Modulation :

FM (analogue)

User Frequency Adjustment : None
Rated Output Power : 20mw
Threshold audio input level: 150mV

Type of Power Supply :

Battery 3.0 V DC

Antenna Connector :

Integral

Antenna Diversity Supported :

None

Theory of Operation

The passport Executive is an analogue wireless transmitter for head microphone.

Exposure Evaluation

The EUT is a portable device and is designed to be worn in a belt clip and head microphone on face.

Nemko AS, N-2027 Kjeller
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FCC parts 74H.861

Project no.: 132075-5

2.2 Test Environment

2.2.1 Normal test condition
Temperature; 20-25°C
Relative humidity: 30-50%
Normal test voltage: 3.0vDC

The values are the limit registered in the laboratory during the test period. All tests except the
Frequency Stability test were performed with a fully charged battery.

The Frequency Stability test was performed with a regulated DC Power Supply.

2.3 Test Period

Item received date: 2009-07-14
Test period: from 2009-07-31 to 2009-08-07

Nemko AS, N-2027 Kjeller Page 5 (29)
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FCC parts 74H.861

Project no.: 132075-5

3 TEST REPORT SUMMARY

3.1 General
Manufacturer: Fender
Model No.: See paragraph 2.1

All measurements are traceable to national standards.

The tests were conducted for the purpose of demonstrating compliance with FCC CFR 47 Parts
74H.861

Test methods were in accordance with ANSI/TIA-603-C-2004 and ANSI C63.4-2003.

The radiated tests were made in a semi-anechoic chamber at measuring distances of 3m and 10m.
The measurements at 3m were performed with floor absorbers.

X New Submission ] Production Unit
[] Class Il Permissive Change X Pre-production Unit
/ Equipment Code [] Family Listing

THIS TEST REPORT APPLIES ONLY TO THE ITEM(S) AND CO NFIGURATIONS TESTED.

Deviations from, additions to, or exclusions from t he test specifications are described in
“Summary of Test Data”.

N) Nemko

TEST REPORT #: 132075-5

TESTED BY: W\M/H\WLAMP DATE: 23-Nov-2009

G.Suhanthakumar, Test Engineer

Nemko Group authorizes the above named company to reproduce this report provided it is reproduced in its entirety and for
use by the company’s employees only. Any reproduction of parts of this report requires approval in writing from Nemko Group.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility
of such third parties. Nemko Group accepts no responsibility for damages suffered by any third party as a result of decisions
made or actions based on this report.
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TEST REPORT
FCC parts 74H.861
Project no.: 132075-5

3.2 Test Summary

Name of test FCC Part 74H.861 Result

RF Power Output 2.1046, Pass
74.861(e)(1)(ii)

Modulation Characteristics, 2.1047 Pass

- Audio Frequency Response 74.861 (e)(3)

- Modulation Limiting

Occupied Bandwidth 2.1049, Pass
74.861 (e)(5) (e)(6)

Spurious Emissions at antenna terminals 2.1051, 2.1057, Pass
74.861 (e)(6)

Radiated spurious emissions 2.1051, 2.1057, Pass
74.861 (e)(6)

Frequency Stability 2.1055, Pass
74.861 (e)(4)

Receiver Spurious Emissions N/A Pass

The tested equipment transmits analog voice.

The tested equipment has integral antenna only.

3.3 Description of modification for Modification Fi ling

Not applicable.

3.4 Comments

The pre-programmed frequencies and power levels can not be changed by the user.

3.5 Family List Rationale

Not Applicable.

Nemko AS, N-2027 Kjeller
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FCC parts 74H.861

Project no.: 132075-5

4 TEST RESULTS

4.1 RF Output Power, Conducted

Para. No.: 2.1046, 74.861 (e)(1)(ii)

Test Performed By: G.Suhanthakumar Date of Test: 31-Jul-2009

Test Results: Complies

Measurement Data:

Maximum Conducted Peak Output Power, mW

RF channel Chl/ 672MHz Ch8/ 683.2MHz Ch16/ 696MHz

Measured value in mW 48.1 47.4 42.5

Radiated Maximum ERP, mW

Frequency Out-put Polarization | Generator Cable Antenna | Isotropic ERP ERP
power output loss gain gain

(MH2) from power (dB)* (@Bm) | (mw)
EUT (dB) (dB)

Chl/672 -33.18 VP 20.26 2.89 -8.9 -2.15 6.32 4.29

Ch8/683 -32.83 VP 20.32 2.90 -8.9 -2.15 6.37 4.34

Ch16/696 -32.63 VP 20.83 3.01 -8.9 -2.15 6.77 4.75

* gain of measuring antenna relative to an ideal dipole

Calculation:
ERP (dBm)= Generator out-put power (dBm) — cable loss (dB) + Antenna gain (dB) — 2.15 dB
Measured According to TIA -603 Cl.2.2.17.2

Maximum battery voltage is 3.0V DC .The variation within 2.1 to 3.0V DC has no influence on Peak
Output Power and spurious emissions.

Both parts of this measurement were performed with a power meter and without modulation.
The conducted test was performed on the temporary 50 Ohm antenna connector.

The radiated test was performed in a semi-anechoic chamber with floor-absorbers at 3m measuring
distance.

Requirements:

FCC 74.861 (e)(1)(ii)

The maximum output power must not exceed 250mW
Instruments Used: 3, 6, 16, 19

Nemko AS, N-2027 Kjeller Page 8 (29)
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FCC parts 74H.861
Project no.: 132075-5

4.2 Modulation Characteristics

421 Audio Frequency Response
Para. No.: 2.1047

Test Performed By: G.Suhanthakumar

Date of Test: 04-Aug-2009

Test Results: Complies

Measurement Data:

See attached plots.

Requirements:

None.

Instruments Used: 1, 6

Nemko AS, N-2027 Kjeller
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Project no.: 132075-5

Audio Frequency Response

Response (dB)

100 1000 10000 100000
Frequency (Hz)

Audio frequency response
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® Nemko TEST REPORT

FCC parts 74H.861
Project no.: 132075-5

4.2.2 Modulation Limiting
Para. No.: 2.1047

Test Performed By: G.Suhanthakumar Date of Test: 05-Aug-2009

Test Results: Complies

Measurement Data:

See attached plots.

Modulation Limiting
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=

Audio input level (dBm)
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FCC parts 74H.861
Project no.: 132075-5

4.3 Occupied Bandwidth

Para. No.: 2.1049, 74.861 (e)(5) (e)(6)

Test Performed By: G.Suhanthakumar

Date of Test: 07-Aug-2009

Test Results: Complies

Measurement Data:

Carrier Frequency

99% Occupied Bandwidth

Ch1/672MHz 149.7kHz
Ch8/683.2MHz 149.7kHz
Ch16/696MHz 149.7kHz

Calculated value: 2M+2DK=2x15+2x75x1=180 kHz

modulation frequency M = 15 kHz, K=1

maximum frequency deviation D = 75 kHz

See attached plots.

For this test the EUT was made to transmit continuously with modulation activated.

Modulated at 15kHz with 16dB overdrive

Requirements:
See  2.1049, 74.861 (e)(5) (e)(6)

Instruments Used: 1, 4, 6

Nemko AS, N-2027 Kjeller
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Project no.: 132075-5

Offs 14.00 dB * RBW 300 Hz
Att 25 dB * VBW 30 kHz M1[1] 10.32 dBm
Ref 17.00 dBm SWT 5.6s 672.043900000 MHz
| o¥d Bw 149.700598802 kHz
1pk | 10 dBm T1V1] -4.63 dBm|
Max 671.924151697 MHz
0 dBm +1 T2[1] -8.24 dBm|
% T2 672.073852295 MHz
-10 dBm
-20 dBr|n
-3( dBr|n 1‘
4q dprp ||1|\| Hu
( dB| | | h‘]” U'J J]u ”-. Lll.l |J Mw 1 . || |
' " (1l 17 | 3 Iy 1l J\l l \
\ L{MMM\MH ‘Uﬂ il I | “l J‘ “”J”‘lld’ |‘ll.fluum A AR
- | i ” LN
-70 dBT
-80 dBm
CF 672.0 MHz Span 500.0 kHz

Date: 7.AUG 2009 08:48:24

Chl, OBW
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Project no.: 132075-5

1Pk
Max

Dat e:

Offs 14.00 dB * RBW 300 Hz

Att 25dB *VBW 30 kHz M1[1] 10.44 dBm
Ref 17.00 dBm SWT 5.6s 683.243900000 MHz

| o¥d Bw 149.700598802 kHz
10 dBm T1}1] -1.88 dBm|
- 683.124151697 MHz
0 dBm \ T2[1]1> -4.93 dBm|
Y 683.273852295 MHz

-10 dBm

-20 dBr|n

-3( dBT H‘
| n
4 dBry - l 1|]| "
( dB|I ! Ill”‘ { !l“ | -'| ‘ JL ! I.! \

L A ATV AN Y
'I'l ﬂfl‘ | M—MJ W ey ; “J |"Ll|r T
-70 dBr|n
-80 dBm
CF 683.2 MHz Span 500.0 kHz
7. AUG. 2009 08:50: 19

Ch8, OBW
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1Pk
View

Dat e:

Offs 14.00 dB * RBW 300 Hz
Att 25dB *VBW 30 kHz M1[1] 5.40 dBm
Ref 17.00 dBm SWT 5.6s 696.028900000 MHz
| Occ Bw 149.700598802 kHz
10 dBm TL[1] -0.62 dBm|
T1 Y 695.924151697 MHz
0 dBm 1'2[1]Tv2 -3.19 dBm|
696.073852295 MHz
-10 dBm
20 dBr|n
-3( dBr|n T |
4(Q diBnh | |{ | | 1
LR |
' AL I,Iw' I J |
~ UM b Lt b
i lﬁq]b d | vl jlll JW ”J'“llllrl,l'l Phll ALy W‘[ Jl"rll. n]r]}
-70 dBm
-80 dBm

CF 696.0 MHz

7. AUG 2009 08:45:31

Ch16, OBW

Span 500.0 kHz
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4.4

Para. No.: 2.1053, 2.1057, 74.861 (e)(6)

Spurious Emissions at the Antenna Terminal, Swe

pt Frequency

Test Performed By: G.Suhanthakumar

Date of Test: 06-Aug-2009

Test Results: Complies

Measurement Data:

The maximum emission is -15.94 dBm at 1.391 GHz. This is 2.94B below the specification limit. The
spectrum was searched from 9kHz to 7000 MHz using a spectrum analyzer set to positive peak
detector, 100kHz RBW/VBW below 1GHz and above 1 GHz , 1 MHz RBW/VBW. A band pass filter
was used for each detected spurious to suppress the fundamental emission. Measurements were
made using signal substitution method.

The measurements were made on chl, ch8 & ch 16.

Modulated
Frequency of Channel Measured Limit (dBm) Margin (dB)
E'(’R/'lfz")’” Emis(zigrr’n)Leve' FCC 74.861 (¢) -13
(6) (iii) & (d)(3)
1343.9 Chl/Lower -18.2 -13 5.2
1366.4 Ch8/Middle -17.2 -13 4.2
1391.7 Ch16/upper -15.9 -13 2.94
2015.9 Ch1l/Lower -44.9 -13 31.9
2049.5 Ch8/Middle -44.5 -13 315
2087.9 Ch16/upper -45.9 -13 32.9

See attached plots.

Requirements:

FCC 74.861 (e)(6) : Below -13 dBm

Instruments Used: 1, 2, 3, 6, 15, 19

Nemko AS, N-2027 Kjeller
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REF 240 dBm A wrieSm axB_bbrk
108/
A 4
MKR
6814 MHz

RBW o M et i MLM'HLM."‘.‘J WAt L P, u,hu,hm\mM

100 kHz
VBW

100 kHz
SWP

20 ms

g

-

=

o —

CENTER 3000 MHz SPAN 1000 MHz

Ch8, 10kHz — 1000MHz , emission at antenna terminals

REF 49 dBm ATT 10 B A vEw B bBrk
10d8/

(ER
1z
N

i
=

[=4¢

o d

MKR
2089 GHz

8
o)

4

RBW1 MHz
VBW1 MHz
SWPO ms

START 1000 GHz STOP 7000 GHz

%% MUl M aker List %
No1: 1408 GHz 4601 dBm A
No2: 2088 GHz 4210 dBm A
No3:
No4:
No5:
Nob6:
No.7:

F

Ch8,1-7GHz
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4.5 Spurious Emissions at the Antenna Terminal, Emi  ssion Masks

Para. No.: 2.1053, 2.1057, 74.861 (e)(6)

Test Performed By: G.Suhanthakumar Date of Test: 07-Aug-2009

Test Results: Complies

Measurement Data:

See attached plots.

Modulated 15 kHz with 16dB overdrive
Requirements:

See 2.1053, 2.1057, 74.861 (e)(6)

Instruments Used: 1, 4, 6

Nemko AS, N-2027 Kjeller Page 18 (29)
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Offs 14.00 dB * RBW 3 kHz
Att 25 dB * VBW 30 kHz M1[1] 10.53 dBm
Ref 17.00 dBm SWT 110ms 672.043900000 MHz
Limit dheck PA§SY0cc Bw  149.700598802 kHz
1Pk | 10 dBiRe feg74h ASS ‘T1[1] -4.26 dBm|
View 671.924151697 MHz
0 dBm . 2[1] -7.86 dBm|
Y 2 672.073852295 MHz
-10 dBm i|
fcc74hm
| I{\ I \ I"ﬂ |
PR 1 A0 WIONT
RIS L YU J’lll'.JH Ty
ol Lo R ol el g
S plBn it
-60 dBm
-70 dBm
-80 dBm
CF 672.0 MHz Span 1.0 MHz

Date: 7.AUG 2009 08:47:37

Chl, Emission Mask, FCC 74.861(e)(6)(i)(ii)(iii)
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Offs 14.00 dB * RBW 1 kHz
Att 25 dB * VBW 30 kHz M1[1] 10.66 dBm
Ref 17.00 dBm SWT 980ms 683.243900000 MHz
Limit dheck PA$SVOcc Bw  149.700598802 kHz
1Pk | 10 dBiRe feg74h ASS (T1[1] -1.71 dBm|
Max _ | 683.124151697 MHz
a 1
0 dBm \ Ti2[1] -4.78 dBm|
Y 683.273852295 MHz
-10 dBm
fcc74hm
-30 dBT
-40 dBm jHIJ k Jh
| Bl [
-50 Br}' ll‘llljril. i H
) U UL A I
poil 11 Y
) g Wl
-60 dBT
-70 dBr|n
-80 dBm
CF 683.2 MHz Span 1.0 MHz

Date: 7.AUG 2009 08:51:03

Chl, Emission Mask, FCC 74.861(e)(6)(i)(ii)(iii)
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Offs 14.00 dB * RBW 3 kHz
Att 25 dB *VBW 30 kHz M1[1] 5.62 dBm
Ref 17.00 dBm SWT 110ms 696.028900000 MHz
Limit dheck PA$S Occ Bw 153.692614771 kHz
1Pk | 10 dBDiRe fec74ah AGHAT1[1] -1.61 dBm|
Max . 695.922155689 MHz
0 dBm - %?[1] -3.19 dBm|
696.075848303 MHz
-10 dBm
fcc74hm m
-30 dBm ] T ”
woash 1l | | H ||M A |
NPT VR, L
1 w J‘L.Ijll" 1 Iy ll.l" l'l. . lf.i] lh'- i|'|| |||I
.,I"I '5'-‘];'"-"(’& T = LJIL‘-"[.J'ﬁ,uIlL,fL..;
-60 dBm
-70 dBm
-80 dBm
CF 696.0 MHz Span 1.0 MHz

Date: 7.AUG 2009 08:44:51

Ch16, Emission Mask, FCC 74.861(e)(6)(i)(ii)(iii)
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4.6 Radiated Spurious Radiations

Para. No.: 2.1053, 2.1057, 74.861 (e)(6)

Test Performed By: G.Suhanthakumar Date of Test: 31-Aug-2009

Test Results: Complies

Measurement Data:

Measured with integral antenna, Only highest values are given in the table.

Spurious Polarity Measured Limit Margin
Frequency EIRP dBm dB
MHz (dBm)
Ch16/ 1392 VP -18.4 -13 54
Ch8/ 2049.7 HP -35.8 -13 22.8

The measurement was made as a direct measurement with transducer factors pre-programmed in the
Test Receiver/ Spectrum Analyzer.

The measurement was made at 10m with ground plane below 1 GHz and at 3m with floor-absorbers
above 1 GHz.

The frequency band below 1 GHz is measured with 100 kHz and Peak Detector; the frequencies from
1 to 7 GHz were measured with 1 MHz RBW and Peak Detector.

The emissions on highest and lowest channel did not differ significantly from the values at the middle
frequency.

EUT was transmitting continuously with modulation. The EUT was rotated in 3 planes for this test.
The measured values are in EIRP.

The attached graphs are pre-scans to identify the spurious frequencies.

Requirements:

FCC 74.861 (e)(6) : Below -13 dBm

Instruments Used: 3,5,7,8,9,10,11,13,14

Nemko AS, N-2027 Kjeller Page 22 (29)



TEST REPORT
FCC parts 74H.861
Project no.: 132075-5

Nemko AS

Opesto: gs
Camment: FenderExautie
X
M odubted
HP

Scan Settigs (1 Rage)
——-Freqeces ——— ———RexeierSettigs ——
Stat Stop Step F BW Detecto~ M-Tine Atten Pream p O pRge
3w 20 [0 12k PK SomsAUTO LNON 608

31,4108 820

-100

R

-410

140

1680

Chi, VP, 30 - 200MHz radiated emissions

MHz
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Nenko AS 31 08 820

O perstor: gs
Camment: FenderExautie
X

HP

Scan Setdgs (1 Rage)

——-=Freqencies ———————ReceierSettigs ———

Stat Stop Step F BW Detecto~ MTine Atten Preamp O pRge
3™ 20M Sk 12k PK  S0omsAUTO LNON 60B

-110

MHz

Chi, HP, 30 — 200MHz- Only a Pre-Scan with peak detector
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Nenko AS 31. 08 (830

O perstor: gs
Camment: FenderExautie
X

VP

Scan Setdgs (1 Rage)

——-=Freqencies ———————ReceierSettigs ———

Stat Stop Step F BW Detecto~ MTine Atten Preamp O pRge
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-110
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Chi, VP, 200 1000MHz
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Nenko AS 31. 008 (86

O perstor: gs
Camment: FenderExautie
X

HP

Scan Setdgs (1 Rage)

——-=Freqencies ———————ReceierSettigs ———

Stat Stop Step F BW Detecto~ MTine Atten Preamp O pRge
20M 100M S0k 12 PK  SimsAUTO LINON 60B

- IR I — Attt

-110

MHz

Chl, HP, 200 - 1000MHz
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4.7 Frequency Stability

Para. No.: 2.1055, 80.209, 74.861 (e)(4)

Test Performed By: G.Suhanthakumar

Date of Test: 03-Aug-09

Test Results: Complies

Measurement Data:
Assigned frequency 683.200 MHz (Middle)

Temperature Measured Frequency Deviation Deviation
(MHz) (kHz) (%)
+50 degrees C 683.19739 2.61 0.00038
+40 degrees C 683.19802 1.98 0.00029
+30 degrees C 683.19853 1.47 0.00022
+20 degrees C 683.19856 1.44 0.00021
+10 degrees C 683.19978 0.22 0.00003
0 degrees C 683.20001 -0.01 -0.0000015
-10 degrees C 683.19930 0.7 0.00010
-20 degrees C 683.19732 2.68 0.00039
-30 degrees C 683.19202 7.98 0.00116
Voltage Measured Frequency Deviation Deviation
(MHz) (kHz) (%)
3.0 Volts (Maximum) 683.19856 1.44 0.00021

Comment: battery operated

Requirements:

FCC part 74.861 (e)(4) The frequency tolerance shall be less than 0.005%.

Instruments Used: 3,6,17,19,20,21

Nemko AS, N-2027 Kjeller
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5

LIST OF TEST EQUIPMENT

To facilitate inclusion on each page of the test equipment used for related tests, each item of test

equipment and ancillaries are identified (numbered) by the Test Laboratory.

No. Model Type of instrument/ anufacturer alibrat  ion Next Ref. no.
date calibration
1 CMTA Radio Communications Rohde & Schwarz 11.01.08 11.01.10 | LR 1087
Analyzer

2 SMHU Signal generator Rohde & Schwarz 04.03.08 04.03.10 | LR 1079
3 77 Multi meter Fluke 10.10.07 | 01.10.09' | LR 155
4 FSU26 Spectrum Analyzer Rohde & Schwarz 28.05.09 28.05.11 | LR 1504
5 FSEK30 Spectrum Analyzer Rohde & Schwarz 07.11.08 07.11.10 | LR 1337
6 6810.17B Attenuator Suhner 25.09.08 25.09.10 | LR 1184
7 ESN Measuring Receiver Rohde & Schwarz 24.09.08 24.09.09' | LR 1237
8 8449B Preamplifier Hewlett Packard 04.08.09 04.08.11 | LR 1322
9 3115 Horn Antenna EMCO 06.11.08 06.11.11 | LR 1226
10 HL223 Bi-conical Antenna Rohde & Schwarz 24.07.07 24.07.10 | LR 1261
11 HK116 Log-period Antenna Rohde & Schwarz 26.04.07 26.04.10 | LR 1260
12 HFH2-72 Loop Antenna Rohde & Schwarz 31.07.07 31.07.10 LR 285

13 Hz-12 Substitution Dipoles Rohde & Schwarz 14.11.08 14.11.11 | LR 1332
14 Hz-13 Substitution Dipoles Rohde & Schwarz 14.11.08 14.11.11 | LR 1334
15 R3271 Spectrum Analyzer Advantest 08.04.08 08.04.10 | LR 1123
16 U2000A USB Power Meter Agilent 26.12.07 26.12.09 | LR 1523
17 5386A Frequency Counter Hewlett Packard 16.06.08 06.06.10 | LR1014
18 10855A Amplifier Hewlett Packard 15.01.09 05.01.10 | LR 1445
19 B-32-10R Power Supply Oltronix NA NA LR 016

20 TY80 Climatic Chamber ACS 07.04.08 07.04.10 | LR 1083
21 A10-8 Rubidium Frequency Quartzlock 15.12.08 05.12.10 | LR 1386

standards

! Calibrated again in October 2009 for next two more years.
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6 TEST SETUP

6.1 Test Site Radiated Emissions

Anechoic Chamber

EUT

Non-conducting
support on Turntable,
H=0.8m

Ground Plane

Antenna /

H=1-4m

Test Receiver

Shielded Room
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